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1. Place the Top Upside Down on Something that Will Not Mar the Surface
    of the Table. Place One of the Legs On the Pre Drilled Holes. The Top Angle
    Holes and Seat Holes Should Face the Center of the Table. Attach with 
    3/8"-16x 1 1/2" Head Head Bolts, Flat Washers, Lock Washers and Nuts.
    Repaetr for the Other Leg.
2. Bolt the 46" Angle Iron Supplied on the Top of the Table Using 3/8"-16x 1 1/2"
    Hex Head Bolts, Flat Washers, Lock Washers, and Nuts.
3. The Two Short Tube Braces Should be Attached From the Leg to the Angle
    Iron as Shown.
4. Turn the Table Over, Check that the Legs, Angle Iron and Tube Braces are
    Tightened. Check the Legs and Angle Iron for Squareness and They are Plumb
    with the Ground Surface. Attach the Long Seat With the Hardware as Shown.
5. On the Vinyl Plastisol Seats. Line Up the Seat Support Plates and the Short 16"
    Handicap Seats. Make Sure the Coped End of the Seat Support Plate is
    Facing Towards the Outside of the Table Legs. Four Holes are used On Each
    Side of the Two Seats to Attach to the Leg Cleat.
    

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 J2-SA1 J2 LEG SUB ASSEMBLY 2
2 IWC-37 J2 WC SEAT STABALIZER 2
3 IWC-5 WC TABLE CROSS BRACE 25 1/2" 2
4 6IPTV-9 VP 6' EXPANDED METAL TABLE TOP 1
5 6J2SW-79 J2 6' VP SWC BRACE ADAPTER 1
6 6IV-8 6' VP Seat 1

7 1IV-8 16"' VP  HC COMPANION  SEAT SUB 
ASSY 2

8 FLATW-3/8 FLAT WASHER 3/8" 27
9 HBOLT 0.3750-16x1.5x1-N HEX BOLT 0.3750-16x1.5 19
10 HBOLT 0.3750-16x1x1-N HEX HEAD BOLT 0.3750-16x 1.00 4
11 LOCKW-3/8 LOCK WASHER 3/8" 23
12 HNUT 0.3750-16-D-N 3/8"-16 HEX NUT 23
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